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Supplementary table 1. Monoclonal antibodies and antivirals for the early treatment of COVID-19 outpatients: date of marketing authorization and approval for use in outpatients, 

and eventual withdrawal, following evaluation by European Medicines Agencies (EMA), Italian Medicines Agency and Medicines (AIFA), Healthcare products Regulatory Agency 

(MHRA) and Food and Drug Administration (FDA), and indication of use approved by the EMA and MHRA. 

 

 EMA AIFA  MHRA FDA 

Date of 

authorization/ 

withdrawal 

Date of 

authorization/ 

withdrawal 

Indication of use 

Date of 

authorization/ 

withdrawal 

Indication of use 

Date of 

authorization/ 

withdrawal 

  
Monoclonal 

antibodies  

 

Bamlanivimab - 

09/03/2021 

 

Revoked: 

08/05/2021 

- - 

Treatment of adults and 

adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 

progressing to severe COVID-19 

09/11/2020 

 

Revoked: 15/04/2021 

Sotrovimab 17/12/22021 04/08/2021 

Treatment of adults and 
adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 

progressing to severe 

COVID-19 

01/12/2021 

Treatment of adults and 

adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 

progressing to severe COVID-19 

26/05/2021 

 

Withdrawn: 

05/04/2022 

Regdanvimab 12/11/2021 25/11/2021 

Treatment of adults with 

COVID-19 who do not require 

oxygen supplementation and 

who are at increased risk of 

progressing to severe 

COVID-19 

- - - 

Casirivimab/ 

imdevimab 
12/11/2021 22/03/2021 

Treatment of adults and 
adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 

progressing to severe 

COVID-19 

19/08/2021 

Treatment of adults and 
adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 

progressing to severe COVID-19 

21/11/2020 

 

restricted 24/01/2022 

Bamlanivimab/ 

etesevimab 

11/03/2021 

Withdrawn from 

rolling review: 

29/10/2021 

17/03/2021 

Treatment of adults and 

adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

- - 

09/02/2021 

 

restricted 24/01/2022 



and who are at increased risk of 

progressing to severe 

COVID-19 

Tixagevimab/ 

cilgavimab 
15/09/2022 03/08/2022 

Treatment of adults and 

adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 

progressing to severe 

COVID-19 

- - - 

Antivirals  

Nirmatrelvir/ 

ritonavir 
28/01/2022 03/02/2022 

Treatment of adults with 

COVID-19 who do not require 

oxygen supplementation and 
who are at increased risk of 

progressing to severe 

COVID-19 

31/12/2021 

Treatment of adults with COVID-

19 who do not require oxygen 

supplementation and who are at 
increased risk of progressing to 

severe COVID-19 

22/12/2021 

Molnupiravir 23/11/2021 28/12/2021 

Treatment of adults with 

COVID-19 who do not require 

oxygen supplementation and 

who are at increased risk of 

progressing to severe 

COVID-19 

04/11/2021 

Treatment of adults with COVID-

19 who do not require oxygen 

supplementation and who are at 

increased risk of progressing to 

severe COVID-19 

23/12/2021 

Remdesivir 

03/07/2020 

 

Approval for use 

in outpatients: 
21/12/2021 

08/10/2020 

 

Approval for use 

in outpatients: 
28/12/2021 

Treatment of adults and 

adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 

and who are at increased risk of 
progressing to severe 

COVID-19 

EAMS: 

26/05/2020 

Treatment of adults and 

adolescents (≥12 y.o.; ≥40 kg) 

with COVID-19 who do not 

require oxygen supplementation 
and who are at increased risk of 

progressing to severe COVID-19 

EUA: 01/05/2020 

 

Approval: 22/10/2020 

 

Approval for use in 

outpatients: 

21/01/2022 

Abbreviations: AIFA= Italian Medicines Agency, EAMS= Early Access to Medicines Scheme, EMA= European Medicines Agencies, EUA= Emergency Use Authorization, 

MHRA= Medicines and Healthcare products Regulatory Agency, FDA= Food and Drug Administration, y.o.= years old. *Same indication of use for AIFA. 

 

 

 

 



Supplementary table 2. Prescription and administration of monoclonal antibodies and antiviral therapies for early treatment of COVID-19 outpatients. 

 Prescription Administration 

Monoclonal 

antibodies  

Casirivimab/ 

imdevimab 

These drugs must be prescribed by 

specialists and are dispensed in hospitals. 

Casirivimab/imdevimab 600mg/600 mg administered as a single 

intravenous infusion or by subcutaneous injection. Its use is limited 
to hospital/healthcare facilities. 

Sotrovimab 
Sotrovimab 500 mg administered as a single intravenous infusion. Its 

use is limited to hospital/healthcare facilities. 

Tixagevimab/ 

cilgavimab 

Tixagevimab/cilgavimab300mg/300mg administered as two separate 

sequential intramuscular injections. Its use is limited to 

hospital/healthcare facilities. 

Bamlaniviamb/ 

Etesevimab 

Bamlanivimab/ etesevimab 700mg/1,400mg administered as a single 

intravenous infusion. Its use is limited to hospital/healthcare 

facilities. 

Antivirals 

Remdesivir 

3-day administration:   

- Day 1: remdesivir 200 mg administered as a single loading dose by 

intravenous infusion 

- Day 2 and 3: remdesivir 100 mg (once a day) administered as a 

single intravenous infusion. 

Its use is limited to hospital/healthcare facilities. 

Molnupiravir 
Daily for 5 days (at home): 

Molnupiravir 800 mg taken orally every 12 hours. 

Nirmatrelvir/ 

Ritonavir* 

Daily for 5 days (at home): 

Nirmatrelvir/ 
ritonavir 300mg/100mg all taken   together orally every 12 hours. 

 *Nirmatrelvir/ritonavir can also be prescribed by general practitioners and dispensed at the pharmacy in Italy. 

 


